PARTS DIAGRAM AND PART LIST
WO01785 PARTS DIAGRAM

English 30 Customer Service: 1-844-FIRMAN1




80cc ENGINE PARTS DIAGRAM

Customer Service: 1-844-FIRMAN1

31

English



Parts Diagrams - Parts Lists - Wiring Diagram
I

WO01785 Portable Generator

317713535

Buffer

316755501

CO Control Module

316715500

Bracket, Fuel Tank

317713544

Fuel Canister, Cover

336718397

Screw M5x14

»
W

317713552

Fuel Cock Comp.

44

317713545

Fuel Canister, Base

45

317713547

Tube

46

317718300

Fuel Cock Knob

47

317718304

Bolt M6x20

48

317713550

Screw M4x10

49

317718302

Bush

50

316725501

Hose, Fuel

51

316715503

Tube Clip ®13.5x10

52

317713579

Filter Tube

53

330713508

Tube Clip ®10.5xb8

54

316725502

Hose, Fuel

NO. [Part Number Description Qty.| | NO.|Part Number Description Qty,
1 |316465501|Engine Subassembly 1 55 [317713525|Left Side Cover Assy 1
2 |317723586|0il Nozzle 1 56 |317723526|Plug Il 1
3 |317713515|Screw M6x15 1 57 [317723527|Plugl 1
4 |317713514|Isolator 1 58 |317713523|Front Bridge 1
5 [317713513|Bolt M6x15 3 59 |317713522|Front Cover Assy 1
6 [317713512|Isolator 3 60 [330713523|Screw St4.2x16 1
7 |317713506|Nut M6 7 61 [336718363|Screw M6x20 2
8 [336718313|Nut M6 4 62 [330713594|Circuit Breaker Amp 20A | 1
9 |317713508|Bolt M6x12 4 63 [336755005|Circuit Breaker Cover 1
10 (317713509 |Base Mounting 2 64 |336718383|Screw M4x14 2
11 [317713510(Base Mounting 2 65 |317713581 |Socket 5-20R 1
12 |317713507|Base Assy 1 66 |330713596|Nut M4 2
13 [317713504|Passageway, Air Cleaner 1 67 |317713580|Socket L5-30R 1
14 [317713505|Passageway, Electric Machinery| 1 68 |317713562|Parallel Terminal 2
15 |330723528|Wire Clip 1 69 [316415500|Control Panel Assy 1
16 [336718396|Screw M5x20 1 70 [317713563|Outlet Cover (parallel Terminal)| 2
17 [317713539|Bridge Rectifier 1 71 1317713578 |Outlet Cover L5-30R 1
18 |316755500|Ground Wire 1 72 [317713579|Outlet Cover 5-20R 1
19 |316718302|Control Unit 1 73 1336755002 |Co Indicator Light 1
20 |317713500|Fuel Guide Plate 1 74 (336718383 |Screw M14x14 5
21 [316725500|Rubber, Support 1 75 [336713577 |Nut M5 2
22 (317713541 |Clip of Control Unit 1 76 1317713567 [Flat Washer &5 1
23 |317713537|Bolt M6x12 4 77 |1317713560(Screw M3x10 2
24 |317713501|Cover, Top 1 78 [317713559|Outlet Cover (USB) 1
25 |317713503|Right Side Cover Assy 1 79 |316735503 |Engine Switch Cover 2
26 [336718397|Screw M5x14 15 80 [317718305|Economic Switch 1
27 |317713543|Rubber of Control Unit 2 81 [317718303|Engine Switch 1
28 |317713542|Mounting of Control Unit 2 82 |317713569|Serrated Lock Washers 5 1
29 [317713532|Mainttenance Cover 1 83 [336718345|Bolt M5x12 1
30 [317713531|Maintenance Cover 1 84 [317713556|USB 1
31 [330713525|Cage Nut M5 13 85 |316715502(Ignition Assy. 1
32 [317713530(Supporter, Back Cover 1 86 |317713548|Chock Cable Assy. 1
33 |330713527|Bolt M6x16 9
34 |317713529|Fuel Tank Cap Comp 1
35 |317713528|Fuel Filter 1
36 |317713526|Mounting, Fuel Tank 2
37 |317713527|Fuel Tank Assy 1
38 2
39 1
40 1
41 1
42 2
1
1
1
1
2
1
1
1
1
1
3
1

English

32

Customer Service: 1-844-FIRMAN1




Parts Diagrams - Parts Lists - Wiring Diagram
I

FIRMAN 80cc Engine

NO.| Part Number Description NO. [Part Number Description

317723500 [Bolt M6x12 65 [316715512 |Air Shroud,cylinder

316715529 |Guide,rope 66 |316715511 |Breather Tube

316715528 |Case Comp.,Recoil Starter, 67 1393713040 |Clamping

316725508 |Corrugated Pipe 68 [317723555 [Breather Pipe

316725507 |Recoil Starter Knob 69 |336718314 |[Nut M6

316715527 |Handle Croe 70 317723540 |Camshaft Comp.

316715526 |Spring,starter Return 71 1317723541 |Valve Lifter

316715525 |Pulley,recoil Starter 72 |317723542 |Push Rod

O (00 |N3|0) [UT | (NN |—

316725506 |Cord 73 1317723576 |Arm,valve Rocker

10| 316715524 |Spring,patchet 74 (317723577 |Shaft,screw Rocker

11[316715523 |Gasket, Pulley,Recoil Starter 75 1317723582 |Valve,intake

12| 316715522 |Retaing Ring ©14 76 317723583 |Valve,exhaust

13| 316715521 |Patchet,starter 77 1317723581 |Spring,valve

14| 316715520 |Pawl Guide 78 1317723580 |Oil Seal,valve

15| 316715519 |Screw,pawl Guide 79 1317723579 |Ret.,valve Spring

_u_nN_u_u_uN_uN_.N_n_nm_._|N_|_|N_|_|_n_|_|_|_|_ngog
<

62| 330723590 |Screw M3x6 118 [317723501 |Starter Assy.

Qty.

1

1

1

1

4

1

2

2

2

1

1

1

2

1

2
16| 317723502 |Bolt M6x15 80 [317723578 |Lock Clip. Valve 2
17| 317723503 |Nut 81 317723562 |Carburetor Bolt 2
18| 317723504 |Fan Cover 82 |317723563 [Gskt,insulator 1
19| 317723505 |[NutM12 83 |317723564 [Insulator.carb. 1
20| 317723505 [Cooling Fan 84 |317723565 [Gskt,carb 1
21| 317723507 |Oil Seal 20x35x5 85 |316415505 |Carb. Assy. 1
22| 317723508 |Crankcase Comp 86 316715510 |Strut 2
23317723511 |Bearing 6204 87 1316715509 [Support,Stepper Motor [ 1
24| 317723512 |Protector Cover Seal 2 88 330723585 |Clamp Board,Choke Control Line| 1
25| 317723513 |Protector Cover Seal 1 89 |380713562 [Screw&washer Assy M5x8| 1
26| 317723588 |Bracket,lgnition Assy. 90 |316715505 |Screw&washer Assy M5x35 | 2
27317723500 |Bolt M6x12 91 |330723581 [Spring,connecter 1
28| 317723509 [Ignition Assy. 92 316715508 |Connecter.throttle Valve Axis| 1
29| 316725505 |Plug 93 [316725504 |Stepper Motor Base 1
30[ 317723510 [Bolt M6x20 12 94 [330723588 |Screw/Washer Assembly M4x8| 2
31| 317723517 |[Crankcase Gasket 1 95 |330723589 [Stepper Motor ,Throttle Valve| 1
32| 317723516 |Dawl Pin 4 96 |330723591 [Cover,stepper Motor 1
33]1317723514 |Crank Shaftassy 1 97 316715504 |Screw/washer Assembly M3x6| 2
34| 317723515 |Key 2 98 |317723567 [Gskt.air Cleaner 1
35| 317723585 |Bolt M6x8 1 99 |317723568 [Pipe.air Cleaner 1
36| 317723518 |Oil Level Switch 1 100 |316715507 |Clamp Board,Air Cleaner| 1
371317723519 [Oil Level Switch Plate 1 101 [336713517 [Nut M6 2
38| 317723584 |Oil Dipstick Assy 1 102 |317723569 |Connector.,Breather Pipe| 1
39| 317723520 |Crankcase Cover 1 103 |316415504 |Air Cleaner Case Assy 1
40| 317723510 |Bolt M6x20 10 | [103.1|317723570 [Case.air Cleaner Comp. [ 1
41| 316755502 |Stator Comp. 1 103.2(317723571 |[Element 1
42| 317723524 |Bolt M6x35 2 103.3|317723572 [Case,air Cleaner 1
431316718301 |Rotor Comp. 1 103.4|/317723573 |Bolt 1
44 | 317723534 |[Generator Fan 1 104 |317723543 |Spark Plug 1
45| 317723521 |Trigger Assy 1 105 |317723553 |Muff. Protector Seal 1
46| 336718338 |Bolt M6x12 2 106 |317723551 |Protector Muff. Side 1
47317723529 [End Cover 1 107 [317723550 |Auspuffdichtung 1
481399715714 |Bolt M6x22 4 108 [316715506 |Muff.,assy. 1
49| 317723537 |Conn. Rod Assy. 1 108.1|317723530 [Clamp 1
50| 317723536 |Piston Pin 1 108.21317723531 |Spark Arrester Base 1
511317723535 |Piston Pin Clip 2 108.3/317723532 |Spark Arrester Base 1
52316715518 |Ring Set, Oil 1 108.4|/316715530 [Muff Comp 1
531316715517 |Ring, The Second 1 109 (317723533 [Rubber Seal 1
54| 316715516 |Ring, The First 1 110 [317723547 |Muff. Protector Assy.middle[ 1
55| 317723539 |Piston 1 111 |317723546 |Muff. Protector Assy. (R)| 1
56 | 317723561 |Gasket,cylinder 1 112 317713521 |Screw St 4.8x17 4
57317723560 |Cylinder Head Comp. 1 113 336718314 |[Nut M6 2
58| 317723544 |Stud Bolt M6x27 6 114 316415501 |Crankcase Cover 1
59 (316715515 [Bolt M6x50 4 115 [316415502 |Piston Rings Set 1
60 [ 317723558 [AirShroud,Cylinder Comp. 116 |316415503 |Cylinder Head 1
61| 317723557 |Cylinder Cover Gasket 117 [316425501 |Gasket,assy 1

1

1

63316715514 |Filter 119 [317723556 [Cylinder head Cover Assy

JrY Y (Y]

64| 316715513 |Cylinder Cover

English 33 Customer Service: 1-844-FIRMAN1



Parts Diagrams - Parts Lists - Wiring Diagram

Wiring Diagram

RN

>

TOR BLOCK

o

—©

BRIDGE
RECTIFIER

suB
CoIL

IGNITER COIL

<| <| @3 AW =

CONTROL
UNIT

CIRCUIT
BREAKER

T

|
|
m w ]
GIY
L5-30R 7
)
|

mm0\<mr4y0<< LED
GROUND

7 CO ALARM MODULE
ECO.SW ENGINE.SW

GIY JERMINAL
%/

| |
G
= ‘vI.\A

LED MODULE

O O O

ORANGE

B/G

BLACK GREEN

peile]

U|PURPLE |B/W|BLACK WHITE
L |BLUE W/G| WHITE GREEN
B |BLACK |G/Y |GREEN YELLOW|
R |RED W/L| WHITE BLUE
W |WHITE [P |PINK
Y |YELLOW BR |BROWN
G |GREEN |IN |INDIGO

STEPPING MOTOR

PLUG

0000
1

I

KN

SPARKING Ignition coil

OIL LEVEL SW

TRIGGER

ENGINE BLOCK

Customer Service: 1-844-FIRMAN1

34

English



DIAGRAMA DE PARTES YLISTA DE PARTES

WO01785 DIAGRAMA DE PARTES

Servicio de atencion al cliente: 1-844-FIRMAN1

30

Espafol



DIAGRAMA DE PIEZAS DEL MOTOR DE 80cc

Servicio de atencion al cliente: 1-844-FIRMAN1

31

Espafol



Diagramas de partes - Listas de partes - Diagrama de cableado
I ——

Generador Portatil wo1785

NO. |[Numero de parte Descripcién Ctd| | NO.|[Nimero de parte| Descripcién Ctd
1 |316465501|Subconjunto de motor 55 |317713525|Assy lateral izquierdo
2 |317723586|Boquilla de aceite 56 |317723526|Enchufe ll
3 |317713515(|Tornillo M6 x 15 57 1317723527 |Enchufe |
4 [317713514|Aislador 58 [317713523|Puente frontal
5 [317713513|Pernom6 x 15 59 |317713522|Cubierta frontal
6 |317713512|Aislador 60 |330713523[Tornillo ST4.2x16
7 |317713506|Tuerca M6 61 |336718363|Tornillo M6 x 20
8 |336718313|Tuerca M6 62 |330713594] Interruptor de circuito AMP 20A

9 |317713508[Bolt M6 x 12 63 [336755005|Cubierta de interruptor

10 [317713509[Montaje en base 64 1336718383 |Tornillo M4 x 14

11 [317713510[Montaje en base 65 |317713581 |Socket 5-20R

12 |317713507|Assiel de base 66 |330713596|Tuerca M4

13 [317713504|Pasaje, limpiador de aire. 67 |317713580|Socket L5-30R

14 [317713505|Passageway, Electric Machinery 68 1317713562 |Terminal paralelo

15 |330723528|Clip de alambre 69 [316415500|Assy del panel de control

16 |336718396|Tornillo m5 x 20 70 [317713563|Outlet Cover (parallel Terminal)

17 |317713539|Puente rectificador 71 1317713578 |Cubierta de salida L5-30R

18 |316755500|Alambre de tierra 72 [317713579|Cubierta de salida 5-20R

19 |316718302|Unidad de control 73 [336755002|Luz indicadora de co

20 |317713500|Placa de guia de combustible 74 1336718383 |TornilloM14 x 14

21 |316725500|Caucho, apoyo 75 [336713577|Tuerca M5

22 |317713541 |Clip de la unidad de control 76 |317713567|Lavadora plana ¢5

23 [317713537[Bolt M6 x 12 77 1317713560|Tornillom3 x 10

24 |317713501 |Cubierta, arriba 78 [317713559|Cubierta de salida (USB)

25 |317713503|Assy tapa derecha 79 [316735503|Cubierta del interruptor del motor

26 [336718397(Tornillo M5 x 14

—_

80 |317718305|Interruptor econémico

27 |317713543|Caucho de la unidad de control 81 [317718303|Interruptor del motor

28 |317713542|Montaje de la unidad de control 82 [317713569|Lavadoras de bloqueo serrado 5

29 |317713532|Cubierta de mantenimiento 83 [336718345|Perno M5 x 12

30 |317713531 |Cubierta de mantenimiento 84 |317713556|USB

—

31 |330713525|Tuerca de jaula M5 85 [316715502|Assy de encendido.

afa|mm|m =N N =N A== =N IN=EIN = IN = EmN === ===

32 [317713530|Partidario, Cubierta posterior 86 |317713548|Assy del cable del calzo.

33 [330713527|Perno m6 x 16

34 (317713529 (Tapadel tanque de combustible comp

35 |317713528|Filtro de combustible

36 |317713526|Montaje, tanque de combustible

37 |317713527|Assy Tank Tank

38 |317713535|Buffer

39 |316755501|Mdédulo de control de co

40 [316715500|Soporte, tanque de combustible,|

41 |31771 3544 |Recipiente de combustible, Cubierta

42 [336718397(Tornillo M5 x 14

43 |317713552|Cock de combustible comp.

44 (317713545 |Recipiente de combustible, base

45 |317713547[Tubo

46 |317718300]|Perillade pollade combustible

47 |317718304|Perno M6 x 20

48 [317713550(Tornillo M4 x 10

49 |317718302|Arbusto

50 |316725501 |Manguera, combustible

51 |316715503(Clip de tubo 13.5x10

52 [317713579(Tubo de filtro

53 |330713508|Clip de tubo ¢10.5 x B8

ol el ol Gl el ol N0 ol Bl el Bl N0 el Gl el N el N Bl el L et el el el LR LR et el e R B el B el e E E El E R B IR ESE Y E N R (O () E e B B

54 |316725502|Manguera, combustible

Espafiol 32 Servicio de atencion al cliente: 1-844-FIRMAN1




Diagramas de partes - Listas de partes - Diagrama de cableado
I ——

Motor FIRMAN de 80cc

NO.| Part Number Description NO. [Part Number Description

317723500 |TornilloM6x12 65 |316715512 |Sobre Sobre, Cilindro

316715529 |Guia, Cuerda 66 |316715511 |Tubo de respiradero

316715528 |casoComp. Arranque De Retroceso 67 1393713040 |Reprimicién

316725508 |Tubo Corrugado 68 |317723555 [Tubo de respiradero

316725507 |Pufioc Del Arranque De Retroceso 69 [336718314 [Tuercamé6

316715527 |Manejar Croe 70 317723540 |Arbol de levas comp.

316715526 |Primavera, Retornable 71 1317723541 |Levantador de vélvula

316715525 |Polea, Arrancador De Retroceso 72 |317723542 |varillade empuje

O (00 |N3|0) [UT | (NN |—

316725506 |Cable 73 [317723576 |Brazo, calzo de valvula

10| 316715524 [Primavera, Patchet 74 1317723577 [Eje, tornillo rockero

11[316715523 |Gasket, Pulley,Recoil Starter 75 1317723582 |Valvula, ingesta

12| 316715522 |Retaing Anillo ®14 76 |317723583 |Valvula, e x haust

13| 316715521 |Patchet, Arrancador 77 1317723581 |Primavera, vélvula

14| 316715520 |GuiaDe Trinquete 78 |317723580 |Sello de aceite, valvula

15| 316715519 [Tornillo, UAa De Guia 79 1317723579 |Ret., Primavera de vélvula

_u_nN_u_u_uN_uN_.N_n_nm_._|N_|_|N_|_|_n_|_|_|_|_ngog
<

Qty.
1
1
1
1
4
1
2
2
2
1
1
1
2
1
2
16| 317723502 |Tornillo M6 X 15 80 [317723578 |Clip de blogueo. Vélvula 2
171317723503 |Nuez 81 |317723562 |Perno de carburador 2
18| 317723504 |Versién De Fan 82 317723563 |Gskt, aislante 1
19| 317723505 |TuercaMi2 83 |317723564 |Aislante.carb. 1
20| 317723505 |Ventilador 84 |317723565 [Gskt, carbohidrato 1
21| 317723507 |Sello De Aceite De 20 x35x 5 85 |316415505 [carbohidrato Assy. 1
22| 317723508 |Carter Comp 86 |316715510 [Puntal 2
231317723511 |Teniendo 6204 87 [316715509 |Soporte, motor paso a paso 1
24 | 317723512 |LacCubierta Del Protector Del Sello 2 88 330723585 |Tablero de sujecién 1
25| 317723513 |LaCubierta Del Protector 1 Del Sello 89 |380713562 [Tornilloylavadora AssyM5x8| 1
26| 317723588 |Soporte, Encendido Ens. 90 [316715505 [Tornilloy lavadora Assy M5x35[ 2
27| 317723500 |[TornilloM6x12 91 |330723581 [Primavera, Conector 1
28| 317723509 |Ensamblaje De Encendido. 92 |316715508 [Conector 1
29| 316725505 |Enchufar 93 [316725504 |Base de motor paso a paso 1
30| 317723510 |Tornillo M6 X 20 12 94 |330723588 [Tornilloy lavadora Assy M4 x8| 2
31| 317723517 |Junta Del Cérter 1 95 [330723589 |Motor paso a paso 1
321317723516 |Dawl Pin 4 96 [330723591 |Cubierta, motor paso a paso 1
33| 317723514 [Manivela Shaftassy 1 97 1316715504 |Tornilloy lavadora Assy M3 x 6| 2
34| 317723515 |Llave 2 98 |317723567 [Gskt, limpiador de aire 1
35| 317723585 [Tornillo M6 x8 1 99 |317723568 [Tubo, limpiador de aire 1
36| 317723518 |Interruptor De Nivel De Aceite| 1 100 [316715507 [Tablero de sujecién, limpiador de aire| 1
37| 317723519 [Nivel De Aceite Placa De Interruptor| 1 101 (336713517 [Tuerca M6 2
38| 317723584 |varillaMedidora De Aceite D'assy | 1 102 [317723569 |Conector.,, Tubo de respiraderd 1
39| 317723520 [TapaDel Carter 1 103 [316415504% |Cajadelimpiador de aire Assy| 1
40| 317723510 |Tornillo M6 X 20 10 103.1|317723570 [Caso, limpiador de aire comp. | 1
41| 316755502 |Estator Comp. 1 103.2|317723571 [Elemento 1
421317723524 |Tornillo M6 x 35 2 103.3|317723572 |Caja, limpiador de aire 1
431316718301 |Rotor Comp. 1 103.4|317723573 [Tornillo 1
44 | 317723534 |Ventilador Generador 1 104 [317723543 [Bujia 1
45| 317723521 |Gatillo D'assy 1 105 [317723553 [Manguito. Sello protector 1
46| 336718338 |Perno M6x12 2 106 |317723551 |Protector Muff. Lado 1
471317723529 |TapaFinal 1 107 [317723550 |Auspuffdichtung 1
481399715714 |Perno M6x22 4 108 [316715506 |Muff, Assy. 1
49| 317723537 |Conn. Varilla Ens. 1 108.1|317723530 |Abrazadera 1
50| 317723536 |Pasador Del Piston 1 108.2|317723531 |Base de arrastre de chispas 1
51| 317723535 |Clip De Pistén Punta 2 108.3|317723532 |Base de arrastre de chispas 1
52| 316715518 |Anillo Set, Petréleo 1 108.4[/316715530 |Muff comp 1
53316715517 |Anillo, El Segundo 1 109 |317723533 |Junta de goma 1
54| 316715516 |Anillo, La Primera 1 110 [317723547 |Muff. Protector Assy.middle[ 1
55 (317723539 |pistén 1 111 [317723546 [Manguito. Assy Protector. (R) 1
56 | 317723561 [Gasket, Cilindro 1 112 |317713521 |DormirST4.8x17 4
571317723560 |Culata Comp. 1 113 [336718314 [Tuerca mé 2
58| 317723544 |Stud Perno M6 x 27 6 114 [316415501 |Cubierta del carter 1
59| 316715515 [Perno M6x50 4 115 [316415502 |Conjunto de anillos de pistén | 1
60 [ 317723558 [AirShroud,Cylinder Comp. 116 [316415503 |Cabeza decilindro 1
61| 317723557 |cilindro Junta De La Tapa 117 [316425501 [Junta, Assy 1
62 | 330723590 |TornilloM3 x6 3 118 [317723501 |Assy Starter 1
63| 316715514 |Filtrar 1 119 [317723556 |cubierta de cabeza de cilindro Assy | 1
64 | 316715513 [cubierta Del Cilindro 1

Espafiol 33 Servicio de atencion al cliente: 1-844-FIRMAN1



TORBLOCK
1 CONTROL BOX BLOCK !

Br ? : @

|
BRIDGE CIRCUIT 7
m w ]
GIY
L5-30R 7
)
|

ALTERN

>

RECTIFIER BREAKER

GREEN |IN _|INDIGO STEPPING MOTOR PLUG OIL LEVEL SW TRIGGER L
ENGINE BLOCK

(e)

s [

©

2 |

e

5 |

O

g |

)

©

£ |

a0 PARAUE

O 7 Y ]

8 mmo?m_._ﬁoi LED

a | o | oo,

n 7 R | CO ALARM MODULE 7 % |

e R 5 =

ECO.SW ENGINE.SW G

t | =~ CONTROL |[ W L

o Y UNIT . ,

@ 7 Y B/ 7

w 7 w 7 LED MODULE 7

2 e ° © 00

.5 7 colL o 7 7

- 7 T e e 5§

1 o PIYILIO 7

n T 7 IGNITER COIL 7 7

@ ©

- Q 7 L , 7

f. | G |

© Q ,

o © GIY :
““““““ | — E— E— E— E— E— i JE—

] —— — :

T "0 [ O [ORANGE[B/G[BLACK GREEN : L — y

] PU|PURPLE |B/W|BLACK WHITE , 5 l@

© ®© | L BLUE |W/G WHITE GREEN 7 %\“ i Mm -4 7

£ £ | B [BLACK |G/Y [GREEN YELLOW

© G | R IRED |W/L|WHITE BLUE 3_d G 7

- = | W|WHTE [P |PINK 7

.m .m M YELLOWBR |BROWN SPARKING Ignition coil

(a] (a]

Servicio de atencion al cliente: 1-844-FIRMAN1

34

Espafiol



LY

LY

DIAGRAMME DES PIECES ET LISTE DES PIECES

<

WO01785 - DIAGRAMME DES PIECES

Service client: 1-844-FIRMAN1

30

Francgais



By

Diagramme des piéces du moteur de 80cm’®

Service client: 1-844-FIRMAN1

31

Francgais



Schéma de piéces - Liste de piéces - Schéma de cablage
- ]

Groupe électrogéne W01785

Nb. piéce Description
316465501 |Sous-ensemble moteur
317723586 |Buse d'huile
317713515|Vis M6x15
317713514|isolateur

317713513 |Boulon M6x15
317713512]Isolateur

317713506 |Ecrou M6

336718313 |Ecrou M6
317713508|Boulon M6x12
317713509 |Montage sur socle
317713510|Montage sur socle
317713507 |Assemblage de base
317713504 |Passage, Filtre a air
317713505 |Passageway, Electric Machinery
330723528|Clip de fil
336718396|Vis M5x20

317713539 |Pont redresseur
316755500]|Fil de terre
316718302 |Unité de contrdle

N° | Nb. piéce Description
55 |317713525|Couvercle latéral gauche
56 |317723526|Priselll

57 |317723527 |Prise |

58 [317713523|Pont avant

59 |317713522|Couvercle avant

60 [330713523|Vis St4.2x16

61 [336718363|Vis M6x20

62 (330713594 |Disjoncteur Ampére 20A
63 [336755005|Couvercle de disjoncteur
64 (336718383 |Vis M4x14

65 [317713581 |Prise 5-20R

66 |330713596|Ecrou M4

67 |317713580|Prise L5-30R

68 [317713562|Borne paralléle

69 |316415500|Panneau de configuration
70 [317713563|Outlet Cover (parallel Terminal)
71 [317713578|Couvercle de sortie L5-30R
72 |317713579|Couvercle de sortie 5-20R
73 [336755002|Voyant Co

74 1336718383 |Vis M14x14
75 1336713577 |Ecrou M5
76 [317713567|Rondelle plate 5

317713500|Plaque de guidage de carburant
316725500 |Caoutchouc, Soutien
317713541 |Clip de I'unité de contrdle

317713537 |Boulon M6x12
317713501 |Couverture, Haut
317713503 |Couvercle latéral droit

77 [317713560]|Vis M3x10
78 [317713559|Couvercle de sortie (USB)
79 |316735503 |couvercle de commutateur de moteur

336718397 |Vis M5x14 80 |317718305|Commutateur économique

317713543 |Caoutchouc de l'unité de contrdle
317713542 |Montage de l'unité de contréle

81 (317718303 |Commutateur de moteur
82 (317713569 |Rondelles de blocage dentelées 5

317713532 |Couverture d'entretien 83 |336718345|Boulon M5x12

84 [317713556|USB
85 (316715502 |Assemblage d'allumage.
86 (317713548 |Assy de cable de calage.

317713531 |Couverture d'entretien
330713525 |Ecrou cage M5
317713530|Supporter, Couverture arriére

=== N =N = N A== =N =N =N =N == N === = = = O

330713527 |Boulon M6x16
317713529 |Bouchon de réservoir de carburant Comp
317713528|Filtre a carburant

317713526 |Support, réservoir de carburant
317713527 |Ensemble de réservoir de carburant
317713535 |Amortir

316755501 |Module de contréle du monoxyde de carbone|
316715500 |Support, Réservoir De Carburant
317713544 |Bidon de carburant, couvercle
336718397|Vis M5x14

317713552 |Robinet de carburant Comp.

44 |317713545|Bidon de carburant, base

45 |317713547|Tube

46 |317718300|Bouton de robinet de carburant
47 |317718304%|Boulon M6x20

48 |317713550|Vis M4x10

49 [317718302|Buisson

50 (316725501 [Tuyau, Carburant

51 |316715503|Clip de tube ®13,5x10

52 |317713579|Filtre Tube

53 |330713508|Clip de tube ®10,5 x b8

54 (316725502 Tuyau, Carburant

e oo oo o oo oo o s e e v NN NN NN ][= === === ===
N|Z|olo|m|N|o|a|s|w|N|=[o|o|e|No|n|R|w|N|= oo |So|u|r|wn]|=|o|C[® N | & (wWN = (Z

»
W

Francais 32 Service client: 1-844-FIRMAN1



Schéma de piéces - Liste de piéces - Schéma de cablage
- ]

FIRMAN 80cc Moteur

N°| Nb. piéce Description Q.. N° |Nb. piéce Description Q.
1 | 317723500 |Boulon M6x12 9 65 |316715512 |carénage d'air, cylindre 1
2 [ 316715529 [Guide, corde 1 66 |316715511 |Tube de reniflard 1
3 | 316715528 |Boitier Comp. démarreur a rappel| 1 67 393713040 |Serrage 1
4 | 316725508 |Tuyauondulé 1 68 317723555 |Tuyau de reniflard 1
5 [ 316725507 [Bouton de démarrage a rappel 1 69 |336718314 |Ecrou M6 4
6 | 316715527 [Poignée Croe 1 70 317723540 |Arbre a cames Comp. 1
7 | 316715526 [Printemps, démarreur Retour | 1 71 1317723541 |Soupape de levage 2
8 | 316715525 |Poulie, lanceur de recul 1 72 |317723542 |poussoir 2
9 [ 316725506 [Corde 1 73 |317723576 |Bras, soupape a bascule 2
10| 316715524 |[Printemps, patch 2 74 (317723577 |Arbre, vis Rocker 1
11[316715523 |Gasket, Pulley,Recoil Starter| 1 75 1317723582 |Soupape, admission 1
12| 316715522 |Anneaude retenue 14 1 76 317723583 |Valve, exhausse 1
13| 316715521 |Patch, démarreur 2 77 1317723581 |Ressort, soupape 2
14| 316715520 |Guide de cliquet 1 78 1317723580 |Jointd'huile, soupape 1
15| 316715519 |Vis, cliquet Guide 1 79 |317723579 [Ret., ressort de soupape 2
16| 317723502 |Boulon M6x15 5 80 [317723578 |Clip de verrouillage. Soupape| 2
17| 317723503 |Noix 1 81 |317723562 |Boulon de carburateur 2
18 | 317723504 |Couverture de ventilateur 1 82 |317723563 [Gskt, isolant 1
19| 317723505 |EcrouMi12 2 83 |317723564 [isolant.carb. 1
20| 317723505 |Ventilateur 1 84 |[317723565 [Gskt, glucides 1
21 [ 317723507 |Jointd'huile 20x35%5 2 85 |316415505 [Carb. Assy. 1
22| 317723508 [Carter moteur 1 86 |316715510 |se pavaner 2
23317723511 |Roulement 6204 2 87 [316715509 |Soutien, moteur pas a pas 1
24| 317723512 |Protecteur Couvercle Joint 2 1 88 [330723585 |Carte de serrage 1
25| 317723513 |Protecteur Couvercle Joint 1 1 89 |380713562 |vis et rondelle Assy M5 x 8 1
26| 317723588 |[Support, allumage Assy. 1 90 [316715505 |Vis et rondelle Assy M5x35 2
27| 317723500 [Boulon M6x12 2 91 |330723581 [Ressort.connecteur 1
28| 317723509 |Assemblage d'allumage. 1 92 |316715508 [Connecter.throttle Valve Axis| 1
29| 316725505 |Prise de courant 1 93 [316725504 |Base de moteur pas a pas 1
30| 317723510 [Boulon M6x20 12 94 |330723588 |Vis et rondelle Assy M4x8 2
31| 317723517 |Jointde carter 1 95 [330723589 |Stepper Motor Throttle Valve| 1
32| 317723516 [Broche Dawl 4 96 [330723591 |Couvercle, moteur pas a pas| 1
33| 317723514 |Manivelle Shaftassy 1 97 [316715504 |vis et rondelle Assy M3x6 2
34| 317723515 |clé 2 98 |317723567 [Gskt, filtre a air 1
35| 317723585 [Boulon M6x8 1 99 [317723568 [Tuyau, filtre 3 air 1
36| 317723518 [interrupteur de niveau d'huile| 1 100 [316715507 |Clamp Board,Air Cleaner| 1
37| 317723519 |Plague de commutateur de niveau dhuile| 1 101 |336713517 [Ecrou M6 2
38| 317723584 |Jauge d'huile Assy 1 102 [317723569 [Connector.,Breather Pipe| 1
39| 317723520 [Couvercle du carter 1 103 [316415504% |[Ensemble de boitier de filtre a air| 1
40| 317723510 |Boulon M6x20 10 103.1|317723570 |Boitier, filtre & air Comp. 1
41| 316755502 |Stator Comp. 1 103.2|317723571 [Elément 1
42 | 317723524 |Boulon M6x35 2 103.3|317723572 [Boitier, filtre a air 1
43316718301 |Rotor Comp. 1 103.4|317723573 |[Verrouiller 1
44 | 317723534 |Ventilateur de générateur 1 104 [317723543 [Bougie d'allumage 1
45| 317723521 |Trigger Assy 1 105 |317723553 |[Manchon. Protecteur Joint | 1
46| 336718338 |Boulon M6x12 2 106 |317723551 |Manchon protecteur. Cété 1
47 | 317723529 |Couvercle d'extrémité 1 107 [317723550 |[Auspuffdichtung 1
48| 399715714 [Boulon M6x22 4 108 |316715506 |[Manchon,, Assy. 1
49 | 317723537 |Conn.Rod Assy. 1 108.1|317723530 [Serrer 1
50| 317723536 |Axe de piston 1 108.2|1317723531 |Base de pare-étincelles 1
51| 317723535 |Clip d'axe de piston 2 108.3|317723532 [Base de pare-étincelles 1
52 [ 316715518 [Jeude bagues, huile 1 108.4|/316715530 |[Manchon Comp 1
53 [ 316715517 [Bague, La Seconde 1 109 [317723533 [Joint en caoutchouc 1
54| 316715516 |Bague, La Premiére 1 110 [317723547 |Muff. Protector Assy.middle[ 1
55| 317723539 |Piston 1 111 [317723546 [Manchon. Protecteur Assy. (D)| 1
56| 317723561 [Joint, cylindre 1 112 317713521 |Vis St 4.8x17 4
57317723560 |Culasse Comp. 1 113 336718314 [Ecrou M6 2
58 | 317723544 |Goujon Boulon M6x27 6 114 [316415501 [Couvercle du carter 1
59 [ 316715515 [Boulon M6x50 4 115 [316415502 |Jeu de segments de piston 1
60 [ 317723558 [AirShroud,Cylinder Comp. 116 [316415503 |Culasse 1
61| 317723557 |Joint de couvercle de cylindre 117 [316425501 |Joint, ens. 1
62 | 330723590 |Vis M3x6 3 118 [317723501 |[Ensemble de démarreur. 1
63| 316715514 |Filtre 1 119 |317723556 |Couvercle de culasse 1
64| 316715513 |Couvercle de cylindre 1
Francais 33 Service client: 1-844-FIRMAN1




Schéma de piéces - Liste de piéces - Schéma de cablage

Schéma de cablage

RN

>

b

TOR BLOCK

BRIDGE
RECTIFIER

CIRCUIT
BREAKER

—©

suB
CoIL

IGNITER COIL

<| <| @3 AW =

CONTROL

UNIT WLME Eu -

~man|

|
|
m w ]
GIY
L5-30R 7
)
|

mm0\<mr4y0<< LED
GROUND

CO ALARM MODULE
ECO.SW ENGINE.SW

GIY TERMINAL
%

| |
G
= ‘vI.\A

LED MODULE

O O O

O |ORANGE|B/G |BLACK GREEN
PU|PURPLE |B/W|BLACK WHITE

L |BLUE W/G| WHITE GREEN

B |BLACK |G/Y |GREEN YELLOW|
R |RED W/L| WHITE BLUE

W |WHITE [P |PINK

Y |YELLOW BR |BROWN

G |GREEN |IN |INDIGO

STEPPING MOTOR

ENGINE BLOCK

NI
0000
P0009)

-

SPARKING Ignition coil
PLUG

OIL LEVEL SW

TRIGGER

Service client : 1-844-FIRMAN1

34

Francais



